@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

INSTALLATION OF R-490 ROTARY FRONT RAILGEAR KIT

2019 AND UP INTERNATIONAL CV515/CHEVY SILVERADO 4500-6500

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the Rafna railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

[lNSTALLATION OF ROTARY FRONT RAILGEAR KIT ]

The following procedure details the installation of the front railgear kit. The hardware
required for this installation is listed in the table below.

Table 1: Rotary Front Railgear Kit Installation Parts (K-R46RXC2020)

Part Number

Description

R-20436 R-490 Rotary Front Upper Assembly for CV515
R-20460D R-490 Front Mounting Bracket for CV515, Driver Side
R-20460P R-490 Front Mounting Bracket for CV515, Passenger Side
R-20421D R-490 Front Interface Bracket for CV515, Driver Side
R-20421P R-490 Front Interface Bracket for CV515, Passenger Side
R-001 10” Wheel Assembly
R-20120D R-490 Driver Rail Sweep
R-20120P R-490 Passenger Rail Sweep
R-20459 Jack Bolt Bracket
R-20456 Aluminum Bumper for CV515
R-20473 Brace, Inner Support
R-20474 Brace, Outer Support
R-20493 Brace, Front
K-R49PROX001 | CV 515 ABS Proximity Switch Kit
R-32848 Wand Set, Sight 3/4” x 36” LG
Hex Screw, 5/8" X 2 3/4" LG, UNC, GR.8
Hex Screw, 5/8" X 3" LG, UNC, GR.8
Hex Screw, 5/8" X 3 1/2" LG, UNC, GR.8
Hex Screw, 5/8" X 4" LG, UNC, GR.8
Hex Screw, 3/4" X 2 1/2" LG, UNC, GR.8
R-990KIT-454 Hex Screw, 3/4" X 3" LG, UNC, GR.8

Railgear Mtg Kit

Hex Screw, 374" X 5 1/2" LG, UNF, GR.8

Flat Washer, 5/8" Type A, GR. 8

Flat Washer, 3/4" Type A, GR. 8

Jam Hex Nut, 5/8” UNC, GR.8

Nylock Nut, 5/8" UNC, GR.8 Std

Nylock Nut, 3/4" UNC, GR.8 Std

Nylock Nut, 3/4" UNF, GR.8 Std

R-990KIT-204C
Wheel Hardware

Hex Screw, 1/2" X 2" LG, UNC, GR.8

Hex Screw, 1/2" X 2 1/4" LG, UNC, GR.8

Flat Washer, 1/2" Type A, GR. 8

it Nylock Nut, 1/2" UNC, GR.8 Std
R-990KIT-458 | Hex Screw, 1/2” x 1 3/4" LG, UNC, GR.8
Bumper Mount- | Flat Washer, 1/2" Type A, GR.8
ing Hdw Nylock Nut, 1/2" UNC, GR.8
K-HA6RXCO01- (S-002001) Double 'Pil.ot Operated Check Valve .
PO /H-990KIT- (C5216X4X6) Hyd fitting 3/8 ORB MB_ X 1/4 JIC FJ, Swivel
042 (included in (HY-854FS0-04-06) Adapter Hydraulic
R-20436) (HFS2-04-010A) Hydraulic Hose Assembly, 1/4” X 10”

(HY-849FS0-04-06) Adapter, Hydraulic.

I\JN-bNI\J-l>Oo-bm'a‘-b-bNSE#SENN;##NGI—\I—\HI—\I—\I—\NI—\I—\NHI—\HHI—\g

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-



10.

11.

12.

@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

Starting on driver’s side, (Passenger side process will be the same) support front bumper if
necessary and locate and remove the 3 non huck bolts that tie the bumper bracket into
the suspension and frame. These bolts will be replaced by longer hardware. (Figure 1)
Tow hooks can be placed aside as they will not be reused.

Place a floor jack or other appropriate support under the front end of the vehicle to
relieve pressure off the leaf springs and remove the bolt holding it between the ears of
the bracket. This is a fine thread bolt and will be replaced with a longer bolt in kit.
(Figure 1)

Ensure vehicle has been ordered with the Snow Plow Prep Package by locating the three
holes in the frame for the mounting of the rear bracket. If holes are not there, they will
need to be drilled using the bracket as a template. (Figure 2)

Install bracket (R-20421D) on frame, supporting it when necessary, using the 5/8” x 3”
bolt and associated hardware to mount the bracket to the frame using the rear most bolt
hole of the 3 non huck bolt holes, then the 3/4” x 5 1/2" UNF bolt and associated
hardware can be installed to mount the bracket to the suspension replacing the bolt that
was removed on the leaf spring. (Figure 3)

Place Jack Bolt Bracket (R-20459) on inside frame where the tow hooks were removed and
bolt to frame and bracket using the 5/8” x 3 1/2" bolts and associated hardware.
(Figure 4)

The 5/8” x 2 3/4" bolts and associated hardware can now be inserted to mount the rear of
the bracket to the frame. (Figure 5) (These are the holes that come pre-drilled when
ordering the Snow Plow Prep Package, if holes are not in the frame, they will need to be
drilled using the recently installed bracket as the template)

Install jam nuts on 5/8” x 4 bolts and screw into Jack bolt bracket.

Mount R-20422D to main bracket using the 3/4" x 2 1/2” bolts and associated hardware in
the front two mounting holes. (Figure 5) Note: These bolts can be left loose as the bracket
will be adjusted.

Steps 1-5 can now be repeated on passenger side of vehicle.

With both the Driver and Passenger mounting bracket installed, insert R-20473 (Inner
Brace) into R-20474 (Outer Brace) and install inside R-20422D and P at rear most hole
using 374" x 3” bolts and associated hardware. (Figure 5) Note: This will later get welded
once installation is complete.

Ensure face of the mounting brackets are 90° to ground and adjust the Jack bolt that it
touches the inside of the bracket and tighten jam nut. 3/4" bolts can now be tightened
and torqued with brackets set.

With mounting brackets installed and adjusted on both driver and passenger side, position
and support the railgear (R-20436) so that the top and bottom mounting holes align with
the slots on the front mounting brackets as shown. (Align top mounting holes with the 3rd
slot down from the top to get a good starting point (4x4 application)) Center the railgear
on the slots. (Figure 5)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



13.

14.

15.

16.

17.

18.

@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

Fasten the railgear to the mounting plates using 3/4" x 2 1/2" bolts and associated
hardware as shown. (Figure 5) Tighten but do not torque nuts as they will be torqued after
the alignment procedure is completed.

Place the rail wheels below the mounting tables on the railgear axle. Place the rail
sweeps in front of the rail wheels and on the bottom of the mounting tables. Fasten the
rail wheels and rail sweeps to the mounting tables using the 1/2" x 2” and 1/2” x 2 1/4”
bolts and associated hardware supplied in the kit. (Figure 5) Tighten but do not torque the
1/2” fasteners as they will be torqued following the railgear alignment procedure.

NOTE:

Install the railgear hydraulic system as per the Hydraulic Kit Installation Manual before
continuing with the following steps.

With hydraulics properly functioning, plum in the hydraulic lockup cylinders located on
the inside of the railgear.

Follow the Vehicle Axle Lockup Kit installation procedure detailed in the Axle Lockup Kit
MIO-FAL49XR20437.

Engage the Vehicle’s Axle Lockup and rotate the railgear to the rail position. Vehicle’s tire
clearance should be a minimum of 2.5 above the rail head or meet the requirements by
the railroad’s guidelines. If neither hold true, the 374" x 2 1/2" bolts need to be removed
holding the railgear to the mounting brackets and the gear moved down a slot. (In the
case of too much lift, the railgear would be moved up a slot)

With the vehicle now having the proper clearance, the Railgear Alignment procedure can
now be preformed.

[RAILGEAR ALIGNMENT ]

Note:
Refer to Alignment Data Sheets for Completion of Alignment
(See Below for Blank Sheets)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4-



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R49RXC2020 Rev B

RAFNA RAILGEAR ALIGNMENT RACK DATA

GAS OR DIESEL VIN#

VEHICLE MAKE: VEHICLE MODEL: VEHICLE YEAR:

DOOR STICKER GVWR: DOOR STICKER GAWR FRT: DOOR STICKER GAWR RR,
RAILGEAR 8/N: FRT RR VEHICLE UNIT #,8/N:

RAILGEAR TYPE: INSTALLER: DATE:

SET UP PARALLEL STRING LINES U
A & BMUST BE EQUAL WITHIN 1/32”
C & D MUST BE EQUAL WITHIN 1/32” A

ADJUST STRING LINES AROUND VEHICLE Mt =N
E,F, G, & H MUST BE EQUAL WITHIN 1/16”

1,7, K, & L MUST BE EQUAL WITHIN 1/16”

(E,F, G, & HMAY NOT EQUALL I K, & L) |

ADJUST RAIL WHEEL ALIGNMENT
M & O MUST BE EQUAL WITHIN 1/16”

N & P MUST BE EQUAL WITHIN 1/16” G \_//J\ _ H
Q & S MUST BE EQUAL WITHIN 1/16” [

R & T MUST BE EQUAL WITHIN 1/16” éf

ADJUST RAILGEAR LATERAL ALIGNMENT |
M & O MUST EQUALN & P WITHIN 1/8” ——FT ——=|
Q & S MUST EQUALR & T WITHIN 1/8”

ENSURE THAT U & V ARE BETWEEN - |
53— 7/16” AND 53—9/16” |

OVER-CENTER ANGLE (DEGREE)
FRONT \ RT
REAR

TREAD TO TREAD, (NOT SIDEWALL)

OEM FRONT: el

OEM REAR: :®:

MODIFIED FRONT: — K .

MODIFIED REAR: Qo = | -~ R
i

RAIL WHEEL LOADS (LBS) 5 —

LEFT FRONT RIGHT FRONT — - 5 - i —

LEFT REAR RIGHT REAR

RAIL WHEEL FLANGE TO GROUND CLEARANCE
LEFT FRONT RIGHT FRONT \

LEFT REAR RIGHT REAR B

TIRE MFG
TIRE SIZE

MOUNTING HEIGHT FRONT: MOUNTING HEIGHT REAR:

STOCK TURNING DIAMETER: MODIFIED TURNING DIAMETER:

OEM: VEHICLE WEIGHT: FRONT GAWR: REAR GAWR:
MODIFIED: VEHICLE WEIGHT: FRONT GAWR: REAR GAWR:

Railgear Alignment (Rack)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-5-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

RAFNA RAILGEAR PORTABLE ALIGNMENT DATA

GAS OR DIESEL VIN#

VEHICLE MAKE: VEHICLE MODEL: VEHICLE YEAR:

DOOR STICKER GVWR: DOOR STICKER GAWR FRT: DOOR STICKER GAWR RR

RAILGEAR 8/N: FRT RR VEHICLE UNIT #,8/N:

RAILGEAR TYPE: INSTALLER: DATE:

ADJUST RAILGEAR LATERAL ALIGNMENT

AMUST EQUAL B WITHIN 1/8” — U —
CMUST EQUAL D WITHIN 1/8”

ENSURE THAT U & V ARE BETWEEN
53-7/16" AND 53—9/16

OVER-CENTER ANGLE (DEGREE)
FRONT
REAR

0 e e e |

TREAD TO TREAD, (NOT SIDEWALL) |
OEM FRONT: I
OEM REAR: | 0 TROLH oL
MODIFIED FRONT: TOEEWITHN 118
MODIFIED REAR:

RAIL WHEEL LOADS (LBS) :@:
LEFT FRONT RIGHT FRONT

LEFT REAR RIGHT REAR

RAIL WHEEL FLANGE TO GROUND CLEAR-
ANCE

LEFT FRONT RIGHT FRONT

LEFT REAR RIGHT REAR

TIRE MFG,

T
E

TIRE SIZE

MOUNTING HEIGHT FRONT: MOUNTING HEIGHT REAR:

STOCK TURNING DIAMETER: MODIFIED TURNING DIAMETER:

OEM: VEHICLE WEIGHT: FRONT GAWR: REAR GAWR:
MODIFIED: VEHICLE WEIGHT: FRONT GAWR: REAR GAWR:

Railgear Alignment (Portable)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

The railgear must be correctly aligned in order to perform properly, safely, and avoid
excessive wear and derailment. The rail wheels can be independently aligned for toe-in/toe-
out and the railgear can be adjusted side to side (laterally) on the vehicle. A parallel line
system and the following procedure should be used to perform the railgear alignment.

The rail wheel loads should be checked and adjusted, the vehicle should have had a
four-wheel alignment (with the complete railgear package installed on the vehicle and any
suspension modifications done) and the tires should be properly inflated prior to performing
the railgear alignment.

The railgear alignment is done with the vehicle on a straight and level section of rail with the
railgear in the rail position and the vehicle wheels pointing straight ahead. The individual rail
wheel alignment should be done first, followed by the lateral alignment of the railgear. Once
the lateral alignment is complete, the 3/4" x 2 1/2" bolts can be torqued.

Each rail wheel is aligned by loosening the four 1/2” fasteners that secure it to the railgear
axle. The rail wheel is then turned into alignment. The four 1/2” fasteners should then be
tightened and torqued to 100 ft-lbs dry. Do not over torque.

Note:
Ensure that the railgear over-center adjustment has been made before continuing

[RAILGEAR OVER-CENTER ADJUSTMENT ]

The railgear is designed to rotate slightly past vertical into the rail position in order to
provide a secondary safety feature in the event of a hydraulic failure. This additional rotation
past vertical is called the over-center angle and is adjustable via a threaded rod end on the
hydraulic cylinder. The location of the railgear in the road position is also a function of the
over-center adjustment, however, DO NOT use the over-center adjustment to adjust the road
position of the railgear. This will have adverse effects on the over-center safety feature.

The over-center angle is defined as the angle between the vertical edge of the outer guide
tubes and the vertical. It can be measured with the vehicle on a level section of rail with the
railgear in the rail position using an angle meter. The over-center angle must be between
2°-3° past vertical. If this is not the case, adjust as follows:

Unload the railgear hydraulic cylinder by raising the railgear just off rail.

- Loosen the jam nut on the hydraulic cylinder rod end and adjust the rod end out to
increase the over-center angle or in to decrease the over-center angle. Note that the
cylinder rod can be turned instead of turning the rod end.

- Re-deploy the railgear to the rail position and re-check the over-center angle.
Re-adjust as necessary.

- Tighten the jam nut on the hydraulic cylinder rod end.

Repeat process for other cylinder.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-7-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

- Both cylinders should be adjusted so that both cylinders have the same amount of
stroke over center. This will help to eliminate any binding or twisting of the railgear
when deployed to the rail position.

Following the over-center angle adjustment, it will be necessary to install the rotation stops.
The rotation stops also act as a type of shaft collar to keep the railgear from losing lateral
alignment. Rotate the railgear down to the rail position, place the rotation stops on the upper
axle as shown and weld in place. (See Figure 6)

Following the railgear alignment, the railgear may contact the vehicle if not enough
clearance was left during installation. Check the railgear clearance to all vehicle components
throughout the full range of railgear and railgear suspension movement. If there is
interference with the vehicle bumper, it can be trimmed and reinforced as required. If there
is interference with the vehicle exhaust system, it can be modified to fit, ensuring any
exhaust system modifications conform to applicable laws and regulations. If there is
interference with any other vehicle components, please call G&B Specialties, Inc. for
technical assistance.

19. Once the Over Center Adjustment is set, rotate the gear to the road position and weld
Lock Tab (R-20433) per drawing instructions, ensuring when welded, the lockup cylinder
will engage the tab when activated. (Figure 7) Note: Depending on set Over Center
Degree, trimming of the Locking Tabs may be required to get pin centered in hole and
proper engagement.

20. Install Front Brace (R-20493) across the mounting brackets using the 3/4" x 2 1/2" bolts
and associated hardware. Center before torqueing. (Figure 5)

21. Follow the Rail Sweep Adjustment procedure.

[Rail Sweep Adjustment ]

The distance between the rail sweep rubber and the rail is adjustable and should be
maintained at approximately 1/8”. To adjust the rail sweep rubber, with the railgear in the
rail position, loosen the two 1/4” fasteners that secure the rail sweep rubber to the rail
sweep bracket. Slide the rail sweep rubber up or down for the correct clearance. Tighten and
torque the 1/4” fasteners to 12 ft-lbs dry. Do not over torque.

22. Torque all fasteners as detailed below.

Fastener Size Fastener Torque Value (ft-lbs) Dry
1 UNC Gr. 8 Fasteners 250
%" UNC Gr. 8 Fasteners 175
5/s” UNC Gr. 8 Fasteners 150
12 UNC Gr. 8 Fasteners 100
3/s” UNC Gr. 8 Fasteners 40
Y4 UNC Gr. 8 Fasteners 12

23. Grease the railgear at all lubrication points as detailed in the Service section of this
manual. (Figure 9)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-8-



24.

25.

26.

27.

28.

29.

30.

31.

32.

33.

34.

35.

@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

With gear properly installed and adjusted, the gear can be tac welded to the mounting
brackets using 174" fillet welds. (Figure 8)

Ensure Inner and Outer Brace is installed and weld in place using a 1/4" fillet weld.
(Figure 8)

Proceed to International’s Suggested CV Traction Control Bypass Instructions and
complete.

Once the wiring is complete, the proximity sensor bracket (R-20480) and detection plate
(R-20481) can now be welded. (Figure 8)

Locate an area on the bottom of the C-Channel for the proximity sensor bracket that if
welded, will not interfere with the gear or the function of the vehicle.
Weld bracket to C-Channel using 1/4" fillet welds. (Figure 8)

Install the proximity sensor (R-20485) into the mounting bracket. (Figures 5 & 8)

Rotate the gear to the rail position and place the detection plate on the Upper Cross
Frame (R-20304) so that the proximity sensor will pick it up. (Figure 8)

Weld the detection plate onto the Upper Cross Frame using 1/4" fillet welds. (Figure 8)

After weldment, rotate gear between road and rail and ensure proximity sensor illumi-
nates when in rail, and the light is off when in road.

Install Front Bumper (R-20456) onto the Railgear using the pre-mounted brackets with the
supplied 1/2" x 1 3/4" bolts and associated hardware. (Figure 5)

Install sight wands (R-32848) onto bumper. (Figure 5)

Check for interference during the gears full range of motion along with the vehicle
through all operating functions.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-0-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

N
! |
&

Figure 1: Non Huck Bolts for Bumper Bracket and Leaf Spring Bolt

Figure 2: Snow Plow Prep Holes in Frame

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-10-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

Figure 3: 5/8” x 3 Bolt Install Location

Figure 4: Jack Bolt Bracket

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-11-



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R49RXC2020 Rev B

_’o zozoxdsravelicziLl  otoexiarey || OD %
NCISIATe H3ERCY L5 =R W m
GLGAD 28
d04 INOHA o,
>W_<._.OW_ omv-w_ W W 90F-0C-NO3 | WIS  gds| 02/20/90 JMAH LY ¥3dWnG QWY ¥3dina 43aav| a
ONIINLOVANNYIA - ONIYFINIONT -NOISTA) < ° ogz0ea3 | WS 984S| 0eseeivD AN AON LN NV MTH .2/ § X bE] O
1629-262 (029 Xv4 ‘1066262 (029) VINVATASNNId HMOIMy3g o o 9ZL-0C-NO3 | WWS  gas| 0z/60/€0 d/012p02-H 0L d/Q0Zv0Z-Y 0IONWHO| 4
oo\ SLON00Yd QYOU VY ALITYND 40 YIANLOVANNYI O aas| Wzt 0353 13M ¥ NOISIATY| v
e.oz_ S3ILTVIOIA4S a8 O O #ND3  |QAMddY A8 | 3LvQ SIONVHD 40 NOILdI¥OSIa|A
1 ANTINOMH STSAD| 43 £
z avL X007 IV STSAD|  £5b0Z-d | Of
1 (dNd) HOLIMS ALTWIXOud|  S8b0zZd | S€
1 HOSNES ‘ALvid|  T8K0ZY | ¥
1 HOSNIS ‘ID0Dvud|  08b07y | E€
1 INOYd ‘Toved|  sev0cy | €
b XaH WYL 89 ONNL8/S| LN WYC | 1€
z MOOTAN QLS 849 NN b/E | 1NN YOOTAN | 0F
81 MOOTAN LS 849 “ONN b/E| LN YDOTAN | 62
bl MDOTAN ALS 849 “ONN L8/6| LNNXDOTAN | 82
u MOOTAN ALS 849 “INN ,2/T| NN XDOTAN | £Z
i3 849 'V 3dAL bfE| WEHSYM 4 | 9¢
9 8749 'Y 3dAL .8/S| WEHSYM 4 | ST
4 8749 'V IdAL.T/T| WEHSYM d | +T
z 8UD NN "DT.Z/T S X HfE[ 'SOHH | €2
z 8D ONN ‘O1.E X bfE| 'SOHH | @2
a1 gUD NN 'O ZTTX | 'SOHH | 12
¥ 849 ONN ‘O1.F X.8/S| 'SOHH | 0z
b 84D NN '91.2/T £X.8/5| 'SOHH | 61
4 8D NN O1.£X.8/S[ "SIHH | 87
9 849 'ONN 'O BETX 85| SOHH | 41
¥ g9 ONN "9 H1 TN SIHH | 91
b 8D NN 1.2 X.UT[ SIHH | 67
b 89 NN 914/ TX. 2T SOHH | 11
7 | ONOT.9¢ X VId .b/€ LHOIS 135 ANVM|  srSzey | €1
1 WNNIWNTY INOWH “d3dWnd| 9sb0zd | 70
1 L1H0ddNS ¥ANO ‘Dva|  bebozy | 11
1 1HOddNS YNNI ‘Toved| €440z | 01
z TS AD “IDhvdd 1108 Yove|  65b0Zd | 6
1 d3IMS 7Y YIONISSYd 09b-d| dozTozy | 8
1 d33MS TIVY WIATMA 09k a0z | £
z A19W3SSY THHM 0T 100-Y 9
T | STS-AD MO0 DM DLW 55vd Ldd 09b-d| dTzhoz-d | §
T [ST9AD ¥04 Didd 9LW FARYA L oob-d| drzkozy | ¢
1 SS¥d STGAD DIWg 91 1dd 09b-d|  dookozd | €
1 AYQ STSAD "Didg 9L ¥4 09b-d| do9w0zy | ¢
T | STSAD ¥3ddN INOY ONLLYLIOY 09b-d| 9sb0Z-d | 1
AD NOLLdI¥I53d IFNNN Lvd| WAL

[
2000

AT 17 17 W SO\ TR T TSI | 7SR NG H- MGG EN TARY ST VAR IR WA I3 5

587£99 : LHOTIM "XO¥ddY
(Se-£5 SWALD T00XOUd6IH-N
* 43 LI HOLIMS ALIWIXO¥d
0Od-T00DXUOPH-X

434 LY IATYA XDTHD Od

(£ ANV 'bT ‘91 'ST SWALD Db02-LI066-Y

Y LD FHYMTEYH T33HM

Pab-114066-d 43 LD FIVMAUYH

€

T
T

‘S31O0N

Figure 5: R-490 Rotating Front Railgear for CV515 Installed on Frame (K-R46RXC2020)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-12-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

3/8
\—WELDED ROTATION STOP

RAIL POSITION ADJUSTMENT

OVER CENTER ADJUSTMENT

CYLINDER ROD
CYLINDER ROD
END JAM NUT
CYLINDER ROD END

Figure 6: Over Center Stop Installation

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-13-




@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

J 1Iv13d

ONIJTIM ¥3L4Y
NId ONY JONYTd X207 40 INFWNOTTY d3d0dd

0 | ocozoxueryy AIZE
NOIZIASY| SRENNN XYY W ”
GLGAD 2
d04 INOH4 2K
AdV10d 0674 | 2 {reoroenos e Jaos| oo AH 104 S34NE N7 S34AE 03007] O
ONIYNLOYANNYI - ONIYIINIONT - N9IS30| £ [Tazacnoz | wns [a0s| seom INT MON 1IN ONY MOH S5 X.0E] D
19807SL (019 X¥: 1003 L 018 VINVATASNASG YOWRG_| () | SCFOCTNO3 | WS |B0S| DGBOED d01ZHE-H OL d00ZHZ-H NWHD| @
@anﬁuézét_%ﬂo%meu%zé o i 805 LT Q35vI134 ¥ NOISIAZY| ¥
ONIS3ILTVIO3dS 8% 9 0 % #no3 [aswddv|se| awa SIONVHO 40 NOILAIN0S3a )3y

"SNId X207 HLIM LNIWNOTTY ¥3d0dd 04 8¥1 ONIXD0TIHL
WIYL OL AYYSSIDIN 39 AVW LT ‘LNIWLSNCAY ¥3LNID ¥IA0 TYNI4 NO ONIONIdId T
"WSINYHIIW ¥207 JIINVYAAH HLIM LNIWNOTTY J4NShI
0L 3TIIHIA IHL NI GITIVLSNI ST LINM ¥314Y 03d73M 38 OL Fa¥ SIONYIE HI0T T
‘5310N

NOLLISOd TIvY / v

NOILISOd vOy

TR A=A AL IRLL A R LT T T T8 T A WALt RO A kT T TP RA 0T CLT T T

Figure 7: Weldment of R-20433

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-14-



0 | 0z0zoxuarey m P
m GLGAD 2
> d04 INOH4 2
% AUVI10Y 067Y | =755 - = 4 S0r0zo3 | WA |80s| 022080 1A0H LD $34Nd ONY ¥3008 0300| @
o ONIHNLOVANNYI - ONINFINIONT - NISIA) £ “osrocioa | wis|sds| ozeam =N MON LN ONY MOH 2115 X[ 2
I L5E073L (009 14 1093 T (015 YIWITASNYG YOMREE | () | 900003 | WIS [B05] 020D 012024 0L 0002 ¥ G29NWHD| 8
nn/v_ @m..._.o_domm QYOLTIVE ALMYND 40 EFENLIVENNYW v} i aas| &Lzl 03537134 ¥ NOISIASY] ¥ |
O ONIS3ILTVIO3dS 8% 9 W o #no3 [aswdav|as| amvo SIDNYHD 40 NOLLAINOS3a) 3y
<
o
o))
M QTIM 13T1H #/T ONISN 3801 01 J1IM
& | W 11513130 H0SNES ALTWIXO¥ L 1¥HL 05 SQTIM L3TIE /T
= 3ANL WV SSOYD ¥3ddN IHL NO T8+07-4 1V1d ONISN NOLLYLOY Sdv39 HLIM J434431INT 10N TIIM
=

| ~LVHL NOTIYDO01 ¥ NI TANNYHI-D O1 08%02-4 01aM
|

@ Wabtec Components LLC.
G&B Specialties, Inc.

INGWND0Q | \
(15399NS S IVNOLLYNWALNI | / SAT3M LaTIE W1
¥3d S¥07-Y THIM ANY TIVISNT- \ ONISN 0WE ONLINNOW |
IHL 0L G3ATIM HOLLIS 39 |
\ NYD Y¥39 TV GITIVLSNI __
@AM 13TIH /T ONISN TV NI | STU¥3D ONY QINIWY3130

T3M ONY 10VEE ¥3LNO0 ANV ¥INNI 15nray ST LHIT3H ONLLNMOW 3DNO -~

ALTYVTD 404 Q3 T9W3SSY NMOHS 139 T lml
S310N

Figure 8: Post Installation Weldment and Proximity Sensor Bracket
G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-15-




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

OPERATION, SERVICE & PARTS OF R-490 ROTARY FRONT RAILGEAR KIT
2019 AND UP INTERNATIONAL CV515/CHEVY SILVERADO 4500-6500

OPERATION, SERVICE & PARTS SAFETY PRECAUTIONS

If any operating, service or parts problems are encountered, please call G&B

Specialties, Inc. for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the Rafna railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

Railway company rules governing rail travel must always be observed.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Ensure all body parts and loose clothing are clear of any moving parts of the
railgear. Be aware of all pinch points.

If operating the railgear using the emergency hand pump, ensure that the
correct manual valve over-ride is open for the desired railgear (front or rear)
and desired direction of operation (raise or lower).

Do not use the emergency hand pump to raise and lower the railgear on a
routine basis. If the hydraulic pump or manifold should fail, have it repaired as
soon as possible.

Ensure the hydraulic pump has been de-energized before starting road or rail
travel.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-16-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

[OPERATION OF R-490 ROTARY FRONT RAILGEAR ]

With the railgear kit installed on this vehicle, it may be operated as normal, however the
vehicle has decreased ground clearance and angles of approach and departure due to the
railgear. Caution must be used when operating the vehicle.

Note:

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

Placing the Vehicle on Rail - To Lower the Railgear:

1.

7.

Engage the vehicle front axle lock. Follow the Axle Lockup Kit Operation procedure
detailed in the Axle Lockup Kit Installation and Operation and Service manual.

Disengage the railgear axle locking pins. Do not force, if the lock pin cannot be
disengaged, raise the railgear slightly.

Ensure that the locking pins are in the fully disengaged position.
Lower the railgear.

As the railgear is being deployed, it will start taking some of the vehicle’s load. The
railgear spring suspension should be observed compressing at least 3/4” under this load.

Continue lowering the railgear until the hydraulic cylinders are fully extended. In this
position, the railgear should be about 2°-3° over center and the vehicles front tires should
be approximately 2”-3” above the rail.

Ensure that the vehicle front axle lock is fully engaged.

Removing the Vehicle from Rail - To Raise the Railgear:

1.

2.

3.

Raise the railgear and engage the axle lockup pins once the railgear is rotated fully into
the road position.

Ensure the railgear lock pins are fully engaged.

Disengage the vehicle front axle lock as per the Axle Lockup Kit Operation procedure
detailed in the Axle Lockup Kit Installation and Operation and Service manual.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-17-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

[SERVICE OF R-490 ROTARY FRONT RAILGEAR

)

The railgear kit must be serviced regularly to avoid damage to the equipment. Table 2 below

provides the Recommended Service Schedule and the detailed service procedures follow.

Grease fittings are provided at all railgear lubrication points as shown in Figure 9. The
recommended lubricant for all lubrication points on this railgear is MYSTIK JT-6 LOW TEMP
grease or equivalent. In cold weather areas/seasons, SHELL DARINA XL102 or equivalent may
be used.

Table 2: Recommended Service Schedule

| 2 = 22| 22
Description T| 8| E| §E| §E
“lz| 2l as| as
1 Visually inspect the railgear prior to use for damaged or v
worn parts
2 | Check for loose wheels and fasteners v
3 Ensure the rail gear locking mechanism is functioning |
properly in both the road and rail positions
4 | Check and adjust truck tire pressure as per requirements v
5 Ensure the vehicle is in good operating condition based on |
the vehicle operating and maintenance instructions
6 | Check and adjust rail wheel end play (0.005” max.) v
Inspect railgear wheel flanges for wear. Use the “RAFNA
7 . ’ v
Wheel Flange Indicator” for measurement
8 | Inspect all hydraulic fittings and hoses for leaks or wear v
9 | Inspect rail sweeps for close proximity to rail head v
10 | Grease inner tubes v
Check level on hydraulic reservoir. Top off with appropriate
11| . . v
filtered fluid
12 | Inspect and grease railgear wheel bearings v
13 Check and correct rail wheel alignment, if gear is removed

or damaged, or every 12 months

Note:

For continuous service at ambient temperatures above 40°C (105°F), more frequent
lubrication is required.

Table 3: Standard Fastener Torque Values

Fastener Size Fastener Torque Value (ft-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
% UNC Gr. 8 Fasteners 175
5/s” UNC Gr. 8 Fasteners 150
12 UNC Gr. 8 Fasteners 100
3/s” UNC Gr. 8 Fasteners 40
¥4 UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-18-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

oo
0 0@

88

N
GREASE ROTAT[NGN

GREASE GUIDE TUBES
GREASE RAIL WHEELS

GREASE RAIL WHEELS

Figure 9: Railgear Lubrication Points

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-19-




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R49RXC2020 Rev B

[RAH_ WHEEL BEARING ADJUSTMENT ]

The rail wheel bearings require periodic adjustment in order to keep the endplay within
specification. If the rail wheel bearings are not correctly adjusted, failure may occur and will
not be covered under the railgear warranty. Check and adjust the bearing endplay with the
railgear in the road position and with the rail wheels free to turn.

Use a magnetic base dial gauge to measure the endplay of each rail wheel bearing. The
bearing endplay must be between 0.001” and 0.005”. If this is not the case, adjust as follows:

1. Remove the rail wheel hubcap and gasket by removing the three 1/4 bolts and 1/4” lock
washers. Remove and discard the cotter pin from the 3/4” slotted spindle nut.

2. Ensure the wheel-bearing cavity is full of grease.

3. While rotating the rail wheel forward, torque the spindle nut to 20 ft-lIbs. Then loosen the
spindle nut and re-torque it to 6 ft-Ibs. Re-check and re-adjust the bearing endplay if
required. If no torque wrench is available, tighten the spindle nut until the rail wheel is
difficult to turn by hand. Then loosen the spindle nut and retighten it just until no loose
can be felt in the bearings. Re-adjust the bearing endplay with a torque wrench as soon as
possible.

4. Install a new 3/16” x 2” long cotter pin through the spindle nut. Loosen the spindle nut
slightly if needed to insert the cotter pin.

5. Re-install the hubcap and gasket using the 1/4” bolts and new 1/4” split lock washers.
Blue Loctite can be used on the bolts as an added safety measure. Tighten and torque the
1/4” fasteners to 12 ft-1bs dry. Do not over torque.

[VEHICLE FRONT TIRE CLEARANCE ADJUSTMENT ]

The vehicle front tires must remain at a minimum height above the rail to ensure sufficient
clearance when traveling on rail. If the front tires are less than 2.5” from the rails when the
railgear is in the rail position OR the front rail wheels are less than 7’ from the ground when
the railgear is in the road position, the front tire clearance must be adjusted as follows:

Determine how much the railgear must be adjusted up or down in order to obtain the correct
road and rail clearance.

The railgear mounting height must be adjusted. Support the railgear and remove the 3/4”
fasteners that hold the railgear on the front mounting plates. Raise the railgear (to get less
lift) or lower the railgear (to get more lift) so that the next set of railgear mounting holes
align with the mounting plate slots. Re-install the 3/4” fasteners and torque them to 175 ft-
Ibs dry. Do not over torque. Follow the Railgear Alignment procedure provided in this manual.

Ensure that the railgear will not contact any vehicle components throughout the full range of
railgear and railgear suspension movement. Re-check the road and rail clearances and re-
adjust if necessary.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-20-



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R49RXC2020 Rev B

[PARTS OF R-490 ROTARY FRONT RAILGEAR

Q| ozozoxuerayislizzlL  ozoeoxdory| | | UD %
NOSinde H3aA7Y _dY: RE| W m
GLGAD 28
404 INOd4 [
AYY.104 067 < 907 0zNO3 | WS |80S| G090 MOH LY 43dNg ONY 43dANg 300Y| a
ONIINLOYANNYIN - ONIYIINIONT - NOISIA| £ Y oscoeno3 | wAs |aas| ozezio AN RAON LN ONY MOH 274 S X | D
1669752 (045) X4 106G L (0L9) YINVAASNNEG YOMMZE | () | SCV-OCNOT | WS [90S| 02/60/ED di0IZb0zd 0L /0020024 (FONVHO| &
SLONAOYd QVOTIVY ALITYND 40 ¥3NLOVANNYA O aas| ehzzL 03SY3134 ¥ NOISIATY | ¥
ONISTILTIVIOAAS 99 ONWY| @ | #mo3  [anuddv| se | 3wva STONYHO 40 NOILINOSIa AT
I QN3 INOY §TSAD EEk| £
[4 GyLMD0TITXV GTSAD|  EEv0Td | %€
T (dNd) HOLIMS ALTWIXOY¥d|  S80Z-d | GE
I HOSNIS ‘ALYd|  T8K0TY | b€
I MOSNIS ‘IDOVHE|  08b0ZY | €€
I INOY 'Toved|  6b02Y 43
12 X3H WYC 849 ONN .8/S| LN WYL | TE
4 SOOTAN ALS 8749 "INN B/E| LN DOTAN | 0F
81 MOOTAN QLS 849 NN b/E| NN YOOTAN | 62
4! MOTAN ALS 8749 “ONN .8/5| 1NN XDOTAN | 82
a MOOTAN ALS 849 “ONN L2/T| 1NN MDOTAN | £2
12 94D 'Y 3dAL HfE| MIHSYM 4 | 9T
9 8D v 3dAL .8/S| WAHSYM 4 | T
14 94D Y 3dAL.Z/T| MIHSYM 4 | ¥
[4 89NN ‘91.2/T SX.bfE| SOHH | €2
4 849 NN '9T.£ X bfE| SOHH | T
91 8UD NN D121 TXHBE] CSOHH | 1T
12 8D NN 910 X W8/S|  SOHH | 0T
12 9UD NN D121 EX.8/5] 'SOHH | 61
4 849 ONN 97, X.8/5| 'SOHH | 81
9 849 NN ‘1.6 X85 SOHH | 1
12 U9 NN D141 ZXTT| SIHH | o1
b 849 NN ‘91,2 X.2f1| SIHH | &I
14 U9 ONN DTS TX.TT| SIHH | b1
7 | ONO1.9€ X V1A .b/€ LHOIS '135 ONVM|  8p8zEd | €T
1 WANINNTY INO¥S “3dWng|  9sk0zd | 21
I 140ddnS ¥3LN0 ‘ovdd|  #4H0ZY | 1T
1 L1M0ddNS YNNI ‘Tovdd|  sb0zd | 01
I4 16 AD "10VYA 11080 65+0Z-Y 6
I dFIMS TIVY YIONSSYd 09b-d| dOZTOZd | 8
I d3IMS VY YIATYA 09b-d|  Q0ZTOZH | <
[4 AT9IWESSY T33HM L0T|  TO0XY 9
T | STS-AD 404 iug DLW SSvd Lt 09v-d|  dieb0e-d | §
T [STS-AD Y04 Diug 9L JANA 1 09|  Q1eh0zd | +
I SS¥d §TSAD DG DLW 13H 090-d|  dosv0zY | €
1 AMQ STGAD ' DiYg DLW Ldd 096-d|  Q09w0zd | ¢
T | STSAD Y3ddn INOYd ONLLYLOY 09-d|  9€h0Z-d I
MO NOLLAIMOS3d 3NN Luvd| WL

SE1£99 :LHOEM 'XO¥ddY 'S
_ (5€-6€ SWALI) TO0XOUd6HE-Y

‘,

o @@ 434 LD HOLIMS ALIWIXO¥d ¥

Od-TOODXYIPH-M
YLD IAWANOFHO Od €
(£2 ONY b2 '91 ‘ST SWALD) Jp02-L1H066-Y

49y LD AVMAUYH T3HM 7T
bSb-114066-d 43 LD YMTIVH T
‘SALON

MOITZ N7 MHAFH-MU TN LMY TOAMINGE-MSIMIQON IAAYMMAAIN YR MVM

Figure 10: R-490 Rotary Front Railgear Complete Kit Sheet #1 (K-R46RXC2020)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-21-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

(0 | 020Z0XHery-X

HOIGIAZY| EIENON LBV

og.aéosim

LSEANN ShMVEQUISH

CEnCasay

m
GLSAD 2
d04 INOHA 2P

AHVIOH 067-H < lrewoenoa | v a0 o AH 04 S34E N7 S34AE 03007] O
ONIINLOYANNYIN - ONIMIINIONT - N9IS30| £ [Tazacnoa | wie |a0s] weom NN MON LN ONY MOH 55 X 4| D
28€0-76L (025} Xvd '1065-TL (DLS) VINVATASNNGL MOIMy38 S | 92V-0E-NJ3 | WWS  |B0S| 0Z/60/ED didhCH0E-H OL diJ02K0Z-Y 03ONWHO( 8
@EOSOEn_ézét_%ahammauﬁgzé o 905 | BHETL 03573134 v NOISIA34| ¥
ONIS3ILTVIOAdS 88 9 @ 4 w03 |osudav| ae| awvao SIONYHD 40 NOLLAHOS a3y

J 1Iviad

ONITTIM ¥4V
NId ONY JONYT4 X207 40 INFWNOTTY 434044

Y IvL3ad

"SNId 207 HLIM INIWNOTTY ¥3d0ud 04 8v1 ONDA20T IHL
WYL 0L AYYSS3DAN 38 AVW LT INIWLSNCAY Y3LNID ¥IA0 T¥NI4 NO ONION3dIA T
"WSINYHOIW 207 JTTNYYAAH HLIM LNIWNOTTY J4NSK3
01 F12TH3A IHL NI QI TIVLSNI SI LINN Y34V 03d73IM 38 OL 3dv SIONVT4 %201 T
5310N

NOLLISOd TI¥d

NOILLISOd av0d

TOIRLL IR TRTAT T T LTO T P NARL T RO e KT EEO TP TR Oh T T Ty

Figure 11: R-490 Rotary Front Railgear Complete Kit Sheet #2 (K-R46RXC2020)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-22-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

DZ0EOXHIFE-M 0Z07IX9oR| €
e i vidlizaed

N

N

<
H04 INOH4 T ?
AdY10Y 067y < { sororios |_wns_[aas| 0zzom FACH LD S31G ONY 533008 03005 @
ONIMNLIVANNYIN - ONIYFINIONT - NOIS30| £ Toazocnoa | was [ads| ocecid 2N MON LM ONY M4 274 S X ] D
L5609 Y2 VRS TS, (U9 YNVITASNGE OMze | (1) | 9100403 | IS |8 0o 012402 0L S00ZH7Y G2ON0)|
@. 4 QHOSTIRE ALV S0 0wl | (5 505 | Buzilt EREEE NN K
ONIS3ILTVIOILS 88 9 W 4 #nvo3 [aswddv|ae| o SIONYHD 40 NOLLAINOS a3y

QT3M 137TH /T ONISN 38NL 0L 41IM
ANV 11 5123130 HOSNIS ALTWIXO¥d IHL 1¥HL 0S
JANL IWVHd SSOUD ¥3ddN IHL NO T8F0Z-d 3DV 1d~

Sa1IM 1IN /T

ONISN NOLLYLOY SHY3D HLIM F3443INT LON TIIM
~LVHL NOLLYOO0TW NI 13NNVHI-D 0L 08702-4 TT3M
|

1N3WN204 _,
(31539908 S, TYNOLLYNYILNT |

¥3d S8Y0Z-Y JUIM ANV TIVISNI-

@13M 3TIH /T ONISN 30¥1d NI ,_\
QT3M ONY 1DOVEE ¥3LN0 ANY ¥3NNI LSncay -/

ALTHVD HO4 A3 78W3SSY NMOHS ¥v32 'T
S410N

SA1IM 13TTH WH/T
ONISM 13X0VHE ONILNNOW
3HL OL 0301dM HOLILS 39

ST HY3D ONY dINIWY313d ﬁ
ST LHOI3H ONILNNOW 3ON0 -

NVD ¥¥39 TIVY'GITIVISNI |

Figure 12: R-490 Rotary Front Railgear Complete Kit Sheet #3 (K-R46RXC2020)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-23-



MIO-R49RXC2020 Rev B

@ Wabtec Components LLC.
G&B Specialties, Inc.

0 | ozozoeeruMBLREILL Dgsé@s_? 2
QITIASY EIENNN LHYY LSTR0N Sk ITIHE W M
GLGAD 2t
HO4 INOHd | 7)) 2
AdY10Y 061 =< {rswracnoa | ws oS waom J00H L 5208 ONY S34008 (0] @
ONIMNLIVANNYIN - ONIYFINIONT - N2IS30| £ [oecocnoa | WAs |aas| ooeam NN MON 1N ONY M4 Z/V S X0 D
L3625 029X OGS 009 INVIISNNGA Y0NS | (1) | 9203 | WS |8aS] 020 0124 OL dUREHZH (HONHO| 8
@. 04 QYORTYE ALITHTO 40 S350V | (5 803 BLEUILL [35VI 34 ¥ NOISIAZY| V|
ONISIILTVIO3dS 8% 9 W Y #w03 [amuddv|as| awva S39NYHD 40 NOLLAMD53 M3y
109
Iy
v M. .. ¥
50°0%
'9¢)
20 -} ]
' 0 . . 0
__ pp s — I
1

08"

-24-

Figure 13: R-490 Rotary Front Railgear Complete Kit Sheet #4 (K-R46RXC2020)
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397




MIO-R49RXC2020 Rev B

@ Wabtec Components LLC.
G&B Specialties, Inc.

- [23E 110 SMV OL
gm@ wm%zmk d Z INYOANOD 0L SaTIM 1TV
LINN INO¥4 g m -
06t-d GLGAD 2
9l TheeNod | dNF WS elZligo 3IND ¥3NNIMAN ‘SNId 01 817083 7xv| d
PNIMNLOVANNYIN - ONIYIINIONT -NOISTA| £ “evroeNo3 | WAS | 8ds | 0220/ fAGH ONY S8 OLA ¥3dwing 4300v] O
2689264 (029) X4 *1065-76L (029) YINVATASNNE OIM¥38 | () ¢8C-0c-NO3 | WIS |8ds| 0c/eTivo SdY10 ONY SMOT13d 03aav| 4
% m.FQDDOmn_ QYOYTIVY ALNYND 40 YIUNLOVANNYI o 3 aas | 61/90/11 Q3SvI 3N ¥ NOISIATY| v Gea e
N/ ONISTILTVIOAIS R O W 9 #No3  |aAdddv| A8 | 3lva SIONVHO 40 NOILdI¥0s3a|ATY
S41¢0b - LHOEAM "XO¥ddY ¢
€ 193HS NO SMAIA TYNQLLIAdY ¢ - T
¢ 13FHS NO LS S1dvd ¢ ) -] (] (]
1Gb-1DI066-Y 43 LD AVMAUYH T
‘SA10N

Y-¥ NOILD3S

Figure 14: R-20436 Sheet #1 (R-490 Rotary Front for CV515)
G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
_25_

AT AR R AT AR R R TR RN TR R IR R T TR TN



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R49RXC2020 Rev B

9P

N 9!

9ev0c-u|61/90/1L)
it

H3BHNN L8

00| ¢
3H:

L'1dSMY OL

WYOINOD 0L Sa13M 11

Q3A0HddY

()
<
LINN INO¥S |* =
0612 S4SAD 24
2 TICeNOa | dNP WAS| cT/ZLgD 30IN9 Y3NNI MIN ‘SNId 01 51708 31x¥| d
PNIYNLOVANNYIN - ONIYIANIONT - NDISIA| £ “[eir0eNd3 | WAS | 8as| 0e/co/90 1A0H ONV S8 91/ ¥3dAing a30av| O
2669254 (029) X4 *1085-76L (0L9) YINVATASNNE YOIM¥38 | ) | C8COCNOT | WINS |80S| 0c/ec/y0 SdY10 ONY SMOT13d a3aav| 4
S1ONAOYd QYOYTIVY ALITYNO 40 ¥TUNLOVANNYA o : aas | 6490/ h Q3Sva By ¥ NOISIATY| v
..OZ_ SILIVIOAIS G 8 ONY| @ | #no3  [anwadv| Ag | 3uwa S3ONVHO 40 NOLLdINOSIa AN
S47¢0F " LHOIIM "XOdddY '
€ 133HS NO SMIIA TYNOLLIQQY '€
T 133HS NO SMIIA AINOOTIVE T
195-1IM066-Y 434 SLDI AYMAYYH  °T
‘G310N
8 ¥43Z 1S LN 8/T|  600-006066 5| ¢ 849 NN '91.,¢/T T X .8/§ ‘SOHH 8¢ | ¢ JTINYYAAH ‘ASSY ¥3ANTTAD 59072y 61
14 430734 Y37 ISV LHOIVES LdN 8/T|  £10-006066 96 | b 849 ONN '91.€ X .2/1 'SOHH A3 4 J1ONY STSAD 0£p0C-d 81
8 D07 LT1dS 934 0T#| YIHSYM D01 | §S | b 849 ONN 91,0/ T X .2/1 ‘SOHH 9€ | ¢ WYY ONIMS ¥3LNO STSAD vy LT
12 8749 'V IdAL.LT| YIHSYM S | 9 8749 ‘NN “91.4/€ T X .8/€ ‘SOHH €1 AT19INISSY IWY39 LHO0ddNS ¢een-y 91
14 § "9 'V IdAL.8/Z| IHSYM €5 | 8 97,8/ X bZ-0T ‘MIUDS INIHOVIW S010Z-d e | T SSVd 149 DLW INOYH STSAD 09b-d d97H0C-d ]!
9 § "9 'V IdAL H/E|  HIHSYM S| ¢ YIMOT ‘LY 1d ONTUS 1900C-4 €| 1T JATYA DR OLA INO¥d STSAD 09-d|  A9Th0C-d b1
4 § "9 'V IdAL .8/G| IHSYM 19 | ¢ Y3ddNn ‘I1v1d ONRIdS 9v0C-d € |1 ASSY TINNVHO SSOHD INO¥S 09b-d 1EP0C-d €1
91 § "9 'V IdAL.Z/T|  IHSYM 09 | ¢ Y3ddN ONIIAS NTIFWLL 'ONIHSNG 0/60¢-d 1€ | ¢ 3aIN9 ¥31N0 dvD #800¢-d 4}
4} § "9 'V IdAL 8/E|  IHSYM 6 | ¢ YIMOT ONIUAS NTIFWIL ‘ONIHSNG 1/600-d 0| ¢ dvD 39nL 3aIN9 ¥ALNO ‘1INSYD S800¢-d 11
4 1NN XD0TAN 874D NIHLONN  T{LAN WYCXOOTAN| 8 | T 1¥ddS Y3dIWNG TANNVHO SSOUO INOUd|  dSSP0Z-d 6C | ¢ 0974/055Y 04 111dS 135 ONIdv3d 8054 01
[4 LON MDOTAN 849 NIHL ONN W8/Z| LAN WYL YDOTAN| &b | T 1¥ddS ¥3dWNG TINNVHD SSOUO INOWH|  assh0Z-d 8C | ¢ ATdW3SSY 3dINS YINNI INOY¥S 060 18¢0¢-d 6
[4 MNDOTAN WYC 849 “INN 8/G|LNN WYE XIOTAN| 9 | 2 dWV1D SMOT139 £09-4 (| ¢ NOLLY.LOY dOLS 1010¢-d 8
81 MOOTAN ALS 849 ONN Wb/E[ LANMJOTAN | Gb | 2 JF ‘SMOT139 €99 9 | 1 FWVEH SSOUO ¥3ddN 09p-d #0E0C-d L
8 MOOTAN ALS 849 ONNLZ/T| LANMDOIAN | vt | 2 STSAD ¥O4 LA XD01 JTINVYAAH SHb0C-d SC | ¢ 31v1d dOLS|  VIO0T0C-d 9
9 MOOTAN ALS 849 ONN L8/E| LNNMDOTAN | € | T WIHS|  VZo1ZZ-d Y| ¥ WIHS 6054 S
14 849 NN 'D1.2/T L X T 'SOHH Wt 84D D1, NN .8/Z 1109 1OAId L9102 €| ¢ 067-d ONIYAS Y389y NFHaWIL 9p0C-d |4
4 JTXV INOY 06vd ‘NId {8207y Wb JP/T ¥30VdS L1102 w|t dvD AN3 ONIv34 0149-d €
4} 849 “ONN 'D1.€ X Wb/E SO'HH o | v ¥AOVdS dOL ¥AANTTAD|  VLTT0Z-d |1 139V NS MVIDTIVY YNIVY|  €1073aV1-Z 4
|4 849 ONN D1 .b/T T X b/E ‘SOHH 6c | 1T 09%-d STSAD WO LDI MDO3HD Od| Od-TO0OXUIPH-N| 0T | T A1EIW3SSY FTXY ¥IMOT 89v0C- 1
ALD NOLLdIIDS3d YIAWAN LdYd [WALI[ALD NOILLdI¥0S3a YIGWNN Livd  |WALI[ALD NOLLdIOS3A YIGANN LAvd  [IWTLI
1811 SLHvd 1817 S.dvd 1ST1 SLuvd

TR AR R AT AR T RS R TR RN T AR TR T O T TR

R-20436 Sheet #2 (R-490 Rotary Front for CV515)

Figure 15

(570) 752-6397

(570) 752-5901 Fax

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-26-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

~Zus.

[ICICTAvANY]

ANV IVA INL VVUNAVYL

/

& T

O O

ROAD POSITION
RAIL POSITION

(29.16)

(17.08)

REVIS OWl

RAFlA

CV515 R-490
FRONT UNIT

ARTNUMBER

R-20436

G & B SPECIALTIES INC.

@

MANUFACTURER OF QUALITY RAILROAD PRODUCTS
BERWICK, PENNSYLVANIA (570) 752-5901, FAX (570) 752-6397

o = |DESIGN - ENGINEERING - MANUFACTURING

4
S

aas

W

z

103K | 03n0EddY

ECN#
ECN-20-282
ECN-20-413
ECN-22-112

BY |APPRVD

DATE
11/06/19 | SDB
04/23/20 |SDB| SMM
06/02/20 |SDB| SMM
03/17/22 |SMM| _ JMP

C |ADDED BUMPER MTG BRKTS AND HDW
D |AXLEBOLTS TO PINS, NEW INNER GUIDE

REV|DESCRIPTION OF CHANGES
A |REVISION A RELEASED
B |ADDED BELLOWS AND CLAMPS

ALL WELDS TO CONFORM
TOAWS D11

(52.50)

Figure 16: R-20436 Sheet #3 (R-490 Rotary Front for CvV515)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-27-



MIO-R49RXC2020 Rev B

@ Wabtec Components LLC.
G&B Specialties, Inc.

£907Z- | % L1/ 1/ =

..__mmn_ .?mmymw__._... _.E_ _.._ua_ LE_ h A3 SHOISIGNID SR
30000 - IND8 054 _ Tt LN
DHOELS ,B0°G * Tu08 507
H30NNAZ NNYEIAH

i
4
i

HOLLIEOE0

el ec 1]

T
Hams

AR HINL S |-

7N / m/_

&) | \J \J
) \

Figure 17: Hydraulic Cylinder (R-22065)
-28-

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

N
- U0 —— - [ ¥ ”_|..f
N/ T
- 8¢
(J0ONdLX3 8161
(3LovH13y 18°¢
4 06 XTI 01 b1 X TN BY0 8/% [ 90-b0-05d6k8| b
| 5d9 ANN F1-8/L] 96061-¥ 5
e (21611 TR L N3 d0¥| S8104—-H [4
T | 117178 530 JNWeE0 | ¥ | YAONTAD JNNWe0AH] veg0Zz-o] |
Q¥ | A8 | A0 3INTHD [ AIB (I Vd JNTIL 40 NOLITHISAT O J¥Fd | KAL




G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R49RXC2020 Rev B

H 100-4/90/10/CL

NOISIAZY EECINETE] 40 3190

\TBNISSY SETEETIN)

Q3NOUdY

133HM.0L

Q3193H)

0l ITNO3 | dINF_|WAS| L2iv 0 310N 35340 0300V 'ONIMYA 03SIATd| H
ONIMNLOYANNYIA - ONIYFINIONT - NOIS3d €Zr8L°NO3 | dAr | A3r| 81/eaiso 8NH T33HMNO 3LON 030QY| ©
1669752 (029) X4 1066-28L (029) VINVATASNNId ‘NOIMY¥3E V ol 99-L1-NO3 diAr WWS| LLiFLI80 4304¥0d ONY WOd @3Lvadn| 4
% m.ZBoK QYOYTIVY ALITYNO 40 ¥IUNLOVANNYW = 3 TNV | 9010721 NOS Q3SIATY | WW3LI a3aay| 3
¥/ ONISAILTVIOA4dS 98 D = % #no3  |aAdddv| A8 | 3wva SIONVHO 40 NOILdIOSIa ATY
R
N V-V NOLLO3S
\ \
R L L \n\ LL L Ll
@/ﬂ Vl
4!
z 21y
1 2 o s yawa p i o
| L v 2
i -
NN
6
AJZ @3LLOTS XaH 934 4NN 91-,b/€ ‘1NN 910 1 €1
MZ /T 1 X.26/6 ‘NId ¥3LLOD| 20-521-£05066 1 4
AZ Y07 AH b/T "d3HSYM|  20-520-20+066 € 1T
AJZ X3H 849 b/€ X 8C-.b/T ‘MIUDS| ¢C-6£0-22L066 € 01
41d 415 .8/T ‘ONILLIH 600-006066 T 6
(T33HM .0T) AT9IWISSY dvD anH £10-d T 8
T33HM 1331S .01 020y 1 L
19¥seH T33HM 0T VL10-d 1 9
(1£214p#) W3S 10 600-4 1 S
YIHSYM d3LLOTS 10~ 1 4
(TT660TIT) dND ONTUYAE ¥ITIOW GF¥3dYL 170-Y 1 €
(61650T17) INOD ONIYY3E ¥IT10Y AFH3dVL] 010-d [4 4
ATAW3SSY AIHIAOW ‘AT9WASSY-8NS THFHM 0T aroo-y 1 T
NOLLdRMOS3d Y3AWNN Ldvd ALD W3LT

LST1 SLUVd/TvTd3LYIW 40 1119

4111001 N4
v HLIM J19WISSY

"D niy3 v sdags Ul pauipno a4npado.d ay3 Buimoioy panbiocy-ai 2q
pinoys sbutieaq ‘uoneaads paJinbal ayy uiyym Jou st Aejd pus Bunesq 41 (‘@
4500°0 - ,T00'0 UlyyIm
3q pjnoys Aeyd pu3 “1o3ed1pul [e1p onsubew e yum Aeid pus Buiiesq 32au) (D
'sq|-4 9 03 anbJo3-a4 pue Inu Buneaq ayy ussoo (g
*jeadaJ pue 3nu Ussoo|
“sq1-4 Oz 03 3nu Bulieaq ay3 anbioy ‘plemioy [aym [1es ay3 Bunejod sum (v
'UNAID0Ud INOYOL ONRIVIE '€
"INVTIAINOT YO 3SVIYO dWIL MO
9-10 NLLSAIW 3SN "ATdIWNISSY LV ISYIUD HLIM J3XM0Vd 39 OL TV SONIIYIE ¢
"NMOHS SV F19IWASSY 'T
‘S31ON

Figure 18: Rail Wheel Assembly (R-001)

(570) 752-6397

(570) 752-5901 Fax

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-29-



aloo-d

HIANNN Lavd

L'ldSmy OL

WYO4NOD OL SA13M 1Y

Q3I14IJON ‘ASSY
gans 133HM .0}

Q3A0HddY

ONIINLOVANNYIA - ONIYIINIONT - NOIS3d

Q3403HO

16€9-262 (028) X4 '1065-252 (0L8) VINVATASNNId HOIMy38
SLONAOYd QYOYTIVY ALITYNO 40 ¥IWNLOVANNYA

“ONI S3ILTVIOAdS 88 O

9G¥-12-NO3 dir NS

TAY

d3sv313d ¥ NOISIATY

<C

NV

#NO3 AAdddY | Ad

S3IONYHO 40 NOILdI¥OS3a

MIO-R49RXC2020 Rev B

G&B Specialties, Inc.

@ Wabtec Components LLC.

I 67,007 X 89 ONNWZ/T|  'SO'HH S
€ 8 Y9 'v-3dAL.Z/T| ¥IHSYMS | +
1 849 ‘€1-,2/T| LANMOOTNN | €
4 ONIHSNG 3TANIdS)  §059-Y 4
7 NOILYJIHIJOW ATdWISSY-NNS T33HM 0T  DT00-d 7
NOLLdTMOS3d 4FGWNN LAVd) W3 LT
LST1 SLYYd/WIYALYIW 40 1119

Q
&g/ S

Lﬂf‘_ﬂ_'j

5

-30-

Figure 19: R-001D (Spindle Assy Complete)

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R49RXC2020 Rev B

Vigsmyv oL
WHO4NOD OL S073M TTY

0| aoziozdposizo]  aociozy| )| §
=N 5 ...u_
ANOHS 08¢ Y st g
ATBINISSY d33MS o
v 3015 3AH0 R S8 0 AT w
ONIHNLOYANNYIN - ONIHFINIONT - N9IS3d REL0CNO3 | 805 |80s| 02/1bED 304N WEINED| O
683722 (028 w2 106525 (D28) VINYATASNNED “¥oiMuza BZE-B0N23 TNY [ 6OIOLEL #N3L 035A3Y| 4
@ S12NA0Y TWIUIYE ALMYND 40 H3UNLIVANNYN n_” M | soenzo 03sy=13d Y NOISIASY| v
ONIS3LTVIOAdS 8% 9 4 an03  |aruadv| e | 3lva S2ONYHD 40 NoILIuos3aAaY

A

RN
!
)

z MIOTAN QLS 89 “INN #/T| LN XDOTAN | 9
¥ 84D 'V 3dAL +/T| MIHSYMA g
z U ONN N HTTXHT|  'STHH ¥
1 31V1d ¥343IMS| 1955 3
1 43IMS ¥3gany|  TTRC-N z
T | 3015 SYIATHA ‘13NDVHE ONILNNOW| V-QTZT0ZY | 1
AD NOLLdR42S3d MIFWNN Lovd | WL
15T S14Yd/VI¥ILYIW 40 TG

O

YD
© %/m \x
.@. |

e T

o (@) m— )
dO—D

S10°E "LHIIIM XOUddY
£00-114066-Y 434 1DX FHVMOAYH
NAMOHS S¥ 318W3ssY

‘£
T
T
N

5310

Figure 20: Driver Side Rail Sweep (R-20120D)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-31-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

VIOSMY OL
WHO4NOD OL 5073M TTY

[4 MOOTAN QLS 849 NN #/T| LN YIOUAN | O
¥ 84D Y 3dAL F/T| MIHSYMA | S
z U NN DT LB TIX BT 'STHH 4
I 31v1d ¥343IM5|  TOSE-Y £
I dIIMs ¥IFaMY|  TIHEY z
T | 3015 S¥I9NISSY ‘LIHIVHE ONLINNOW| Y-dTZI0z-d | T
AD NOLLdT4253Q HIFWNN LHVd | WAL
1ST1 SLYVd/IVTHILYIW 40 1118

O

J d0Z10Z-H|s0/6 10 3
ez B
INOMd 09y |EE B
ATBINISSY d33MS o J
TIvd 3AIS S5vd for 3 w
ONHNLOYANNYI - ONIHFINIONT - N9IS3( ¥EI0CN03 | 8as  |Bds| 02D 3190 WEaNED| 0
L6earzes (n2gh ¥vd '1065-25L (025) VINVATASHNS “¥olmuaa GZE-B0-N03 TNV | 60I0LEL G WL 035n3y| 4
S12NA0Y TWOUIYE ALMYND 40 H3UNLIVANNN [ M | soenzo REREIERE L EREN K
@ ONIS3ILTVIN3AdS 8% 9 M ¥ N3 |onweev| v | v SIONYHD 20 NOILAIHDs3a[nay
e

/ N \..J/
N\ A%
_ 3,

[
B~ A - =

-

5971 0°E *1HIEAM "XOUddY
£00-1T4066-4 434 114 JUYMTUVH
NMOHS SY 31dW355Y

5410

€
[4
T
N

Figure 21: Passenger Side Rail Sweep (R-20120P)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-32-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R49RXC2020 Rev B

Rafna Industries Ltd. 7-0ct-20
K-R49PROX001 (ABS PROXIMITY SWITCH KIT) rev. A
Vehicle Application Chart
Year Make Model # Model
2020+ INTERNATIONAL 4X4 CVv515
2020+ GM 4X4 4500
Part Number Description # Req. Remarks Check
R-20480 BRACKET, SENSOR 1
R-20481 PLATE, SENSOR 1
R-20485 PROXIMITY SWITCH (PNP) 1
R-20486 CONNECTOR 1
R-20487 TERMINAL 3
R-20488 SUPRESSED RELAY 2
R-20489 RELAY CONNECTOR 2
R-20490 TERMINAL 280 SERIES 8
R-20491 TERMINAL SEAL 8
R-20492 TYPE 1 TERMINAL 1
Packed By :
Legend: Tags :
1,2, 3 =revision #
C = Item Changed Customer :
D = ltem Deleted
A = [tem Added Date :
Work arder :
Quantity :

Figure 22

: ABS Proximity Switch Kit (K-R49PROX001)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-33-




